- HOWARD COUNTY, RYLAND
LITTLE PATUXENT WATER RECLAMATION PLANT

BALTIMORE—WASHINGTON
INDUSTRIAL PARK

CUFTON T. PERKINS

(3]
.o gy

%
ume //

BALTIMORE A
e /

/x
WHITEHURST
JUNCTION

ANNAPOLIS
INDUSTRIAL SUNCTION

PROJECT SITE

CAPACITY EXPANSION AND BNR IMPROVEMENTS

ADDITION NO. 6 -
BNR TREATMENT CAPACITY EXPANSION

CAPITAL PROJECT NO. S-620¢ o
CONTRACT NO. 20-3752 ( ASSOCIATE DESIGN FIRMS
| ' STANTEC CONSL

Surrin, British Columbiag

LTING, LTD.

BRYANT, BRYANT, & WILLIAMS

" DEPARTMENT OF PUBLIC WORKS
HOWRRD COUNTY. MHRYLHND

(’@\/ 7 Ué\x—/ ﬁéﬂéo WAWW &/50/00,

A. MORTON THOMAS & ASSO., ING.

Rockvﬂ

LACH ELECTRIC CORPORATION

w F‘l/ 'BLACK &VEATCH..

Gaithersburg, Maryland

7 4389888085,
[...]
LOAD, LBS/DAY 37.253 48,429  63.330 > Bcreens 1IN sErvICE 52 CELL 3 (ANAREROBIC/ANOXIC) 28,800 6.7% SOLIDS FEED., LBS/DAY 14,000 DECHLORINATION BASIN
1SS CELLS 4 & 5 (ANOXIC) 60.500 14.27 ELUTRIATION WATER. GPD 860,000 BASIN VOLUME. GAL 51.000
CONCENTRATION, MG/L 178 193 222 CELLS 6 & 7 (ANOXIC/0XIC) 69,800 16.3% HYDRAULIC RETENTION TIME. HRS 10.3 CONTACT TIME @ MAX FLOW., MIN 2
LOAD. LBS/DAY 37,084 48,208  74.167 RAW WASTEWATER PUMPING CELLS 8, 9 & 10 (OXIO) 142,500 33.3% SOLIDS RETENTION TIME. DRYS 3-5 REAERATION BASIN
TKN, MG/L REACTOR ZONE VOLUMES., GAL FERMENTATE PRODUCTION BASIN VOLUME, GAL 153,000
CONCENTRATION, MG/L 29 29 27 HEADWORKS PUMPS 1ST ANOXIC 213,900 8.5% FLOW, MGD 0.911 CONTACT TIME @ MAX FLOW, MIN 5
LOAD., LBS/DAY 6,110 7,332 9,165 NO. OF EXISTING PUMPS 4 ANREROBIC 250,500 9.9% BODS LOAD., LBS/D 5,035
TP, MB/L RATED CAPACITY. MGD/ER 5.3 2ND ANOXIC 572,400 22 .6% TSS LOAD, LBS/D 1,520
CONCENTRATION. MG/L 4.8 4.9 6.1 NO. OF NEW PUMPS 2 SWITCH ZONE 209,400 8.3% TKN LOAD. LBS/D 433
LOAD, LBS/DAY 1,025 1,229 2,049 RATED CAPACITY. MGD/ER 7.5 oxIc 1,282,500 50.7% TP LOAD., LBS/D 12
RUXILLIARY PUMP STATION TOTAL 2,528,700 100.0%
INTERNAL RECYCLE LOADS NO. OF PUMPS 3
FLOW, MGD 1.1 1.4 1.8 RATED CAPACITY., MGD/EA 9.7 SUMMER WINTER FINARL CLARIFIERS
BODS COMBINED PUMPING CAPACITY AVERAGE MAX MD MAX MO
CONCENTRATION, MG/L 219 237 233 TOTAL CAPACITY., MGD 63.8 PROCESS LOADING NORTH FINAL CLARIFIERS
LOAD, LBS/DRY 2,080 2,705 3,537 FIRM CAPACITY. MGD 55.5 FLOW, MGD 7.5 9.0 8.0 NO. OF CLARIFIERS 3
1SS a BODS. LBS/DRY 8,259 10,301 10,301 DIAMETER, FT 80
CONCENTRATION., MG/L 375 408 469 TSS. LBS/DAY 4,072 5,163 5,163 SIDE WATER DEPTH 15
LOAD, LBS/DRY 3,562 4,630 7,123 GRIT REMOVAL BASINS TKN, LBS/DARY 1,625 1,925 1,925 SURFACE RAREA, SQ FT/ER 6,362
TKN, MG/L TP, LBS/DAY 321 384 384 WEIR LENGTH, LIN FT/ER 264
CONCENTRATION, MG/L 41 41 39 NO. OF BASINS 2 TEMP, C 20 26 13 SURFACE OVERFLOW RATES., GPD/SQ FT
LOAD, LBS/DAY 390 468 585 TYPE OF BASINS DETRITOR RETENTION TIME BY ZONE, HRS AVERAGE 393
TP, MG/L DIMENSIONS, FT 42 X 42 X 3 SWD 1ST ANOXIC 0.7 0.6 0.6 MAX MONTH 472
CONCENTRATION, MG/L 21 21 26 RATED CAPACITY, MGD/BASIN ANAEROBIC 0.8 0.7 0.7 MAX DAY 629
LOAD, LBS/DAY 198 237 395 80% REMOVAL 100 MESH 25 2ND ANOXIC 2.5 2.1 1.5 WEIR OVERFLOW RATES., GPD/LIN FT
90% REMOVAL 65 MESH 50 oxIc 4.1 3.4 3.4 AVERAGE 9,470
TOTAL PLANT LOADS TOTAL 8.1 6.7 6.2 MAX MONTH 11,364
FLOW, MED 26 31 42 SRT, DAYS (ANOXIC + OXIC) 10 7.3 12 MAX DAY 15,152
BODS FLOW EQUALIZATION MLSS, MG/L (OXIC ZONE) 2,700 2,300 4,000 SOLIDS LOADING RATES., LBS/DAY/SQ FT
CONCENTRATION., MG/L 180 185 182 WASTE ACTIVATED SLUDGE. LBS/DAY 4,522 4,887 5,095 RVERAGE 13.2
LOAD, LBS/DAY 39,333 51,133 66,867 NO. OF BASINS 3 RETURN ACTIVATED SLUDGE MAX MONTH (WINTER) 31.3
TSS TOTAL VOLUME, MIL. GAL 2.8 RAS FLOW, MGD 3.7 3.5 8.9 MAX DAY (WINTER) 36.5
CONCENTRATION. MG/L 186 202 233 SOLIDS CONCENTRATION. MG/L 8,000 8,000 8,000 EAST & WEST FINAL CLARIFIERS
LOAD, LBS/DAY 40,645 52,839 81,290 INTERNAL RECYCLE FLOW., MGD 23 27 20 NO. OF CLARIFIERS 8
TKN, MG/L PRIMARY CLARIFIERS OXYGEN TRANSFER REQ., LBS/HR 600 735 660 DIAMETER, FT 30
CONCENTRATION, MG/L 30 30 28 RIR REQUIRED, SCFM 4,722 6,711 4,356 SIDE WRTER DEPTH 15.5
LOAD. LBS/DAY 6.500 7,800 9,750 DIAMETER EXISTING BASINS. FT SURFACE AREA. SQ FT/EAR 6.362
TP, MG/L PC NO. 1 105 EXISTING PROCESS REACTORS WEIR LENGTH, LIN FT/ER 440
CONCENTRATION, MG/L 5.6 5.6 7.0 PC NOS. 2, 3 AND 4 90 NO. OF REACTOR BASINS 4 SURFACE OVERFLOW RATES, GPD/S@ FT
LOAD, LBS/DARY 1,222 1467 2,444 DIAMETER PC NO. 5., FT 105 NO. OF REACTOR CELL PER BASIN 10 RVERAGE 364
SIDE WATER DEPTH (ALL BASINS) ., FT 16.87 REACTOR CELL VOLUMES. GAL/ER MAX MONTH 436
PRIMARY EFFLUENT CHARACTERISTICS TOTAL SURFACE AREAR. SQ FT 36,400 CELL 1 (ANOXIC) 259.981 16.7% MAX DAY 582
FLOW, MGD 26 31 42 TOTAL WEIR LENGTH, FT 1,508 CELL 2 (ANAEROBIC) 189,267 12.8% WEIR OVERFLOW RATES, GPD/LIN FT
BODS SURFACE OVERFLOW RATES, GPD/SQ FT CELL 3 (ANAEROBIC/ANOXIC) 104,304 6.7% AVERAGE 5,257
CONCENTRATION, MG/L 109 118 116 AVERAGE 714 CELLS 4 & 5 (ANOXIC) 221,062 14.2% MAX MONTH 6,308
LOAD, LBS/DAY 23,600 30,680  40.120 MAX MONTH 857 CELLS 6 & 7 (RANOXIC/OXIC) 253.754 16.3% MAX DAY 8,411
TSS MAX DAY 1,143 CELLS 8, 9 & 10 (OXIC) 518,406 33.3% SOLIDS LOADING RATES., LBS/DAY/SQ FT
CONCENTRATION, MG/L 58 63 73 WEIR OVERFLOW RATE., GPD/LIN FT REACTOR ZONE VOLUMES., GAL AVERAGE 12.6
LOAD, LBS/DAY 12,800 16,380 25,200 AVERAGE 17,244 1ST ANOXIC 526,744 8.5% MAX MONTH (WINTER) 28.9
TKN, MG/L MAX MONTH 20,693 ANAEROBIC 616,874 9.9% MAX DAY (WINTER) 33.8
CONCENTRATION, MG/L 24 24 22 MAX DAY 27,591 2ND ANOXIC 1,408,575 22.6%
LOAD, LBS/DAY 5,200 6,240 7,800 SWITCH ZONE 515,662 8.3%
TP, ME/L OXIC 3,158,246 50.7% EFFLUENT FILTERS
CONCENTRATION, MG/L 5.1 5.1 6.3 PRIMARY SLUDGE PUMPING TOTAL 6,227,100 100.0%
LOAD, LBS/DAY 1,100 1,320 2,200 NO. OF FILTER BARSINS 6
SOUTH PUMP STATION (PC’S 3, 4 AND 5) SUMMER WINTER FILTER AREA , SQ@ FT/BASIN (1 CELL IN BACKWASH) 1,760
SLUDGE PUMPS RVERAGE MAX MO MAX MO TOTAL FILTER AREA, SQ FT 10,560
EFFLUENT DISCHARGE LIMITATIONS MONTHLY  WEEKLY EXISTING PUMPS 2 PROCESS LOADING HYDRAULIC LOADING. GPM/SQ FT
NEW PUMP 1 FLOW, MGD 18.5 22.2 22.2 AVERAGE 1.7
FLOW, MED 25 - PUMP CAPACITY, GPM/ER 150 BODS. LBS/DRY 20,376 25,414 25,414 MAX MONTH 2.0
BODS (APR THROUGBH OCT) SCUM PUMPS TSS, LBS/DAY 10,047 12,737 12,737 MAX DAY 2.7
CONCENTRATION, MG/L 7.0 10.5 EXISTING PUMPS 2 TKN- LBS/DAY 4,008 4,748 4,748
LOAD, LBS/DRY 1,460 2,189 PUMP CAPRCITY, GPM/ER 100 TP, LBS/DAY 791 948 948
BODS  (NOV THROUGH MAR) NORTH PUMP STATION (PC’S 1 AND 2) TEMP, C 20 26 13 FILTER EFFLUENT PUMP STATION
CONCENTRATION. MG/L 30 45 SLUDGE PUMPS RETENTION TIME BY ZONE. HRS
LOAD, LBS/DRY 6,255 9,383 EXISTING PUMPS 2 1ST ANOXIC 0.7 0.6 0.6 NO. OF PUMPS 5
TOTAL SUSPENDED SOLIDS PUMP CAPACITY. GPM/ER 150 ANREROBIC 0.8 0.7 0.7 RATED CAPACITY., MEGD/ER 11.25
CONCENTRATION, MG/L 30 45 SCUM PUMPS 2ND ANOXIC 2.5 2.1 1.5 TOTAL CARPACITY., MGD 54
LOAD, LBS/DRY 6,255 9,383 EXISTING PUMPS 2 ox1c 4.1 3.4 4.0 FIRM CAPACITY., MGD 45
AMMONIA NITROGEN PUMP CAPACITY. GPM/ER 100 TOTAL 8.1 6.7 6.7
CONCENTRATION, MG/L 1.0 1.5 SRT, DAYS (ANOXIC + OXIC) 10 7.3 12
LOAD, LBS/DRY 209 313 MLSS, MG/L (OXIC ZONE) 2,750 2,400 4,000
TOTAL PHOSPHORUS WASTE ACTIVATED SLUDGE. LBS/DAY 11,200 12,200 12,800
CONCENTRATION, MG/L 1.0 - RETURN ACTIVATED SLUDGE
LOAD, LBS/DRY 209 -- RAS FLOW, MGD 9.5 9.3 21.9
TOTAL NITROGEN. MG/L (ANNUAL AVERAGE) 7 -- SOLIDS CONCENTRATION, MG/L 8,000 8,000 8,000
DISSOLVED OXYBEN, MG/L  (MIN) 6.0 - INTERNAL RECYCLE FLOW, MGD 56 67 50
OXYGEN TRANSFER REQ., LBS/HR 1,546 1,917 1,700
AIR REQUIRED. SCFM 12,167 17,502 11,220
““mmm,,g& ‘ -
DEPARTMENT OF PUBLIC WORKS S OF MARy, | DES: RUR ,, LAYOUT/OVERVIENW LITTLE PATUXENT WATER RECLAMATION PLANT|  SCALE
HOWRRD COUNTY., MARYLAND BLACK VEATCH @;%?3 «’%3:., ADDITION NO 6 RS
& ue KO ey PECTINUS IR, © % ' CIVIL | T SHOWN
Gaithersburg, Maryland : L’No:gzgéiit ) “ég, DRN: SLF , BNR TREARTMENT CRAPRCITY EXPRNSION
AY ) R B SHEET
! ,g Z é%‘g CHK: WLK CAPITRL PROJECT S5-6205 6orF 161
| . /, . J P e e  Regroe® & PROCESS DESIGN CRITERIA CONTRACT NO. 20-3752
Qn&«j M%&Wx/\ £-29-00 i/é//"éy; ot &/4}, A AP T J@ﬁ&?@&g&i %@@%@@ 8
CHIEF. BUREAU OF UTILITIES DATE REGC. PROF. ENGR. DATE “igiggagnets™ DATE:6/23/00 DATE REVISIONS AND RECORD OF ISSUE NO.| BY | CK |RPP HOWRRD COUNTY. MARYLAND L

58472-101-LP0-C-R0001304 06/23/2000 11:19:50 ACD



D58472
FD58472R

INFLUENT SEWER
BODS 37,253 ppd
7188 37,084 ppd
TKN 6,110 ppd
TP 1.025 ppd
FLOW 25 mgd

FILTER BACKWASH
BODS 1,110 ppd
78S 1,110 ppd
i ‘ , , , , TKN 229 ppd
TP 111 ppd
FLOW  0.56 ppd

G |
PLANT INFLUENT 3 PRIMARY EFFL : ’ SECONDRRY EFFL : é i EILTERED EFFLUENT
BODS 38,333 ppd BODS 23,600 ppd ; ' BODS 2,148 ppd BODS 1,039 ppd
T8S 40,645 ppd GRIT PRIMA 78S 12,800 ppd ; 788 2,148 ppd 188 1,038 ppd
™ 1,222 ppd , H R REMOVAL CLARIFIER A TP 1,100 ppd AX 1 AN AX X CLARIFIER TP 215 ppd FILTERS TP 104 ppd
FLOW 26.14 mgd FLOW 26.00 mgd ; 1 i FLOW 25.76 mgd ) FLOKW 24.91 mgd
SCREENINGS GRIT
SOLIDS PROCESSING RETURN : :
BOD5 871 ppd ;
1SS 2,452 ppd |  ELUTRIATION WATER EERMENTATE
TKN 161 ppd BODS 784 ppd i BODS 5035 ppd
b 84 ppd 1 188 419 ppd 188 1520 ppd
FLOW 0.58 mgd TKN 173 ppd - TKN 433 ppd
TP 37 ppd P 12ppa
FLOW 0.86 mgd ; FLOW 0.91imgd
PRIMARY SLUDGE | PRIMARY SLUDGE : | : WAS SLUDGE
BODS 15,733 ppd ; BODS 7,867 ppd ; . BODBS 4,844 ppd
188 28,045 ppd 188 14,023 ppd : e TSS 21,800 ppd
TKN 1,300 ppd gt TKN 650 ppd e, ANAEROBIC TKN 1.744 ppd
TP 122 ppd PTP 61 ppd ' FERMENTER TP 855 ppd
FLOW 0.13 mgd ;. FLOW 0.07 mgd FLOW 0.28 mgd
PRIMARY SLUDGE  EERMENTED SLUDCE
BODS 7-867 ppd BODS 4,720 ppd
188 14,023 ppd ] 188 8.414 ppd
L : B
| p
FLOW 0.07 mgd , FLONW 0.02 mgd
DAF _SUPERNATANT
BODS 52 ppd DAE
1SS 260 ppd
TN 5 ppd THICKENER
™ 35 ppd
FLOW 0.21 mgd
.
BODS 91 ppd
: i T88 91 ppd
s , , , , , : TKN 18 ppd i il GRAYITY
. TP 3 ppd , THICKENER
FLOW 0.04 mgd :
MISC. WASH WATER THICKENED SLUDGE ; i IHICKENED WAS
FLOW  0.18 mgd | BODS 11,957 ppd BODS 4,602 ppd
;188 21,314 ppd 788 20,710 ppd
TKN 1,099 ppd it e TKN 1,657 ppd
1) 81 ppd P 841 ppd :
FLOW  0.05 mgd FLOW  0.08 mgd L
; f TsS 24,752 ppd
THICKENED SLUDGE | ~ . DEWATERED SLUDGE s
BODS 16,560 ppd 7SS 39,923 ppd . 7SS 64.875 ppd
T8S 42,024 ppd i TKN 2,618 ppd SLUDGE FLOW 19,400 gpd
TKN 2,756 ppd i CENTRIFUGE 931 ppd sLugee
TP 980 ppd 19,100 gpd STRBILIZATION
FLOW 0.13 mgd
CENTRATE
BOBS 828 ppd
: 1SS 2.101 ppd
st . . . . . - . S— . o . . S s s . . o ) . TKN 138 ppd
TP 48 ppd
FLOW 0.11 mgd
Wity ol | ,
DEPARTMENT OF PUBLIC WORKS SVOF MAg, DES: RJR LAYOUT/OVERVIENW LITTLE PRTUXENT WATER RECLAMATION PLANT SCALE
HOWARD COUNTY, MARYLAND BLACK &VEATCH és;@ Yegn, ADDITION NO. 6 AS
S 2, i L]
up |&& 1% SHOWN
Gaithersburg, Maryland “ 9% | bry: sLr CIVIL BNR TREATMENT CRPACITY EXPANSION
4 N %
‘ ' - ® A SHEET
St R T
“ it s CHK: WLK CAPITAL PROJECT S-6205 JoF 161
. A ® &l ) TRACT . -37
, - ooy T A & PROCESS MASS BALANCE DIAGRAM CON NO. 20-3752
Rl TV B 99 fppey o BA Attt & ©EC 22 g %@ssﬁ?&%@& L7
CHIEF. BUREAUNOF UTILITIES DATE REG. PROF. ENGR. DATE ‘%@?ﬁﬁ%ﬁ@@?’ DATE:6/23/00 DATE REVISIONS AND RECORD OF ISSUE NO.| BY | CK |APP HOWARD COUNTY., MARYLAND

58472-101-GEN-C-A00012898 06/12/2000 16:23:08 ACD



D58472
FD58472R

1 2 3 4 5 6 7 8 S 10

PRIMARY CLARIFIERS

T0

FEI T
METER SOUTH

VRULT

INFLUENT MECHANICAL HEADWORK
JUNCTION BOX BAR SCREENS PUMP ROOM .55, L.No.2 b Nees PN '
VRULT -

EQUALIZATION BASIN RETURN SCUM

GRIT REMOVAL BASINS

4 : T0

SOUTH S

4,5 MGD AVG.
| 6. . SLUDGE
ﬂ , “ 6.8 MGD PEAK i T0 SQUTH
OVERFLOW I . pa—_ e | | 4.5 MGD AVG. | ; . SCUM
gt o 8.8 MCD PEAK o ’

| g = 6.3 MGD AVG.

T - . 5

. PLANT INFLUEN i 28 NeD - Pk 12.4 MGD PEAK 3

25 MGD - AVG.

« TO EAST/WEST PR
50 MGD - PEAK

4.5 MGD AVE, S z
8.8 MGD PERK , souTH
5

6.3 MGD AVG., TO SOUTH . SLUDGE
12.4 MGD PEAK = PG
‘ SCUM

o TO ERST/WEST PR

18.5 MGD AVG.
36.2 MGD PERK

\

. ( ; 26 MGD AVG.

5 1 M G D PE HK e i geseiie \1 iscessersit A ;\\».m,f»‘,:« \
3 ; . - § , i:::h 5%3

PC NO. 5

. GRIT ——= T0 EAST/WEST PR

{ NOTE 3
SLUDGE

RECYCLE 1 MGD
( ALL FLOWS )

SEPTAGE
RECEIVING FACILITY

%)C ©O e lé ©l®

‘ RUXILIARRY U -
/7L e PUMP STATION : f - NORTH

TO NORTH . SLUDGE

M

SCUM

g TO DEWATERING

&= TO NORTH PR |

RAS

#6 - -
F+3 7 /4‘9‘"'"'—«:11 e i,

# 8 %‘:""Q»ﬁ% ) Wﬁﬁ.,}// hw“‘*:»,\
9 S o ; -

7.5 MED AVG.
——== T0 NORTH PR 2”3 060 PEAK

TO NORTH !

/n\i st ot Hrmsasponcns ‘
. SLUDGE SLUDGE = T0 NORTH PR |
TO WEST oo ‘ T0 ERST
GALLERY ™ . GRLLERY

SCUM

__scum . | 54 INCH RAPID MIX FLOCCULATORS FILTERS
= R L METER VAULT CHAMBER

SODIUM

. ¥ . , . o
‘; % * % : o - | 2
— ok
{
— sk
{

NOTES

FROM 1. “RVG” PLANT FLOW CORRESPONDS TO AN RVERAGE DAILY PLANT V FLOW OF 26 MGD.

PCs

TO WEST SLOREE L TO EAST SLUDEE

"28.30 MGD PEAK | YR Y\

2. “PEAK” PLANT FLOW CORRESPONDS TO A PERK HOURLY PLANT V FLOW OF 51 MGD.

3. LOCATED IN MEZZANINE LEVEL OF RUXILIARY PUMP STRTION.

MMﬁ;;;bm‘ 1%t

NC

FROM
PCs

26 MED AVG.

- e o, . . 51 MGD PEAK ; a
N;\'fn\_;m).:u e A e o ‘ - TR ~_~,~«.‘: spays s 7 " S 0 D I U M

FROM SLUDGE L SLUDGE ; HYPOCHLORITE FILTER BACKWASH (TO

PCS —= TO WEST s TO ERST ; INFLUENT JUNCTION BOX)
1 PROCESS BERLTOR #4 GALLERY "~ , GALLERY ™ ﬂ i e

SCuM . LSCUM

EAST AND WEST
PROCESS REACTORS

#2 ‘%Qmmm
a3 |
u4

5 SLUDGE 5 31 mgD AVE. (TYP)

TO WEST .. _ TO ERST
3.93 MGD AVE. (TYP) GALLERY ~% 4.53 MGD PEAK (TYP) GALLERY ™

7.07 MGD PEAK (TYP) WEST FINAL i ERST FINAL CLARIFIERS
CLARIFIERS 1 q

e Yk 7.5 MGD AVG,
~-—— FROM FC #12 14.8 MGD PEAK
~—— FROM FC #11 A
~a—— FROM FC #10

L 9.25 MGD AVG.

L~ FILTER
18.1 MGD PEAK BYPASS

__RAS__
...RRS

o

. SLUDGE

A,
LOKNEN

- S0DIUM BISULFITE

. : . FINAL EFFLUENT

50 MGD - PERK

Vg2 7\ » EX 8/1 SC 4 ﬂ & ,::%é};
4 SCUM | :

2.50 MGD AVE. (TYP)
FROM | SCuM 4.93 MGD PEAK (TYP):j f SCUM T
e q::ﬁ * PROCESS FINAL FINAL
REACTOR NO. 5 CLARIFIER CLARIFIER

NO. 10 NO. 11

\\—~ NEW 36~ FE METER VAULT

FINAL
CLARIFIER
NO. 12

FROM !

PCs PR PROCESS

REACTOR NO. 6

EFFLUENT PUMP CHLORINE CONTACT SULFUR CONTACT BASIN/
STATION BASINS POST AERATION

SLUBGE

SLUDGE

TO NORTH PIPE
FROM GALLERY

Pes { oy = PROCESS
REARCTOR NO. 7 4.27 MGD ARVG. (TYP)
7.70 MGD PERK (TYP)

NORTH BLOWER BLDE NORTH PROCESS REARCTORS NORTH FINAL CLARIFIERS

SLUDGE TO NORTH PIPE
GALLERY

TO NORTH PIPE
GALLERY

‘gﬁﬁgitlvllf§gig$ , I

S OF WAy, | oEs: Fka LAYOUT/OVERVIEW LITTLE PATUXENT WATER RECLAMATION PLANT|  SCALE

DEPARTMENT OF PUBLIC WORKS
HOWARD COUNTY. MARYLAND

BLACK &VEATCH.. giﬁoggm e s ADDITION NO. © SHOWN

Gaithersburg, Maryland 0 | | CIVIL BNR TREATMENT CAPACITY EXPANSION

SHEET
CAPITAL PROJECT S5-6205 8or 161

CHK: WLK

CONTRACT NO. 20-3752
£ ge e LIQUID SCHEMATIC

CHIEF, BURERU OF UTILITIES DATE REEG. PROF. ENGR. DATE DATE:6/23/00 DATE REVISIONS AND RECORD OF ISSUE NO.| BY| ck |aPP HOWARD COUNTY., MARRYLAND L. 8

— - - . pomeml— — i p— -

3 s 7 . y
Qn’@rj‘ \"'\@)LM"\;/“‘\ 6 -29-09 iéf f%’f u’! ép ‘{f praery ’A

58472-101-LP0-C-R0000465 0671272000 16:17:41 ACD



D58472
FD58472R

wWéL:Wiéélhifmi§i5mpmewthWWM&NM»mwwmﬂww.”mmwmwﬁmmuwM“A»hm;wm,‘A” e e e e
EL 133.27 (26)

WEIR
EL 133.02

EL 132.77 (51)
EL 131.48 (26) /-EL 131.C60

EL 140.36 (51)
EL 140.33 (26)

WEIR (FC NO.5)
EL 140.26

EL 138.58 (51)
EL 135.89 (286)

EL 144.73 (51)
EL 144.68 (26)

WEIR
EL 144.56

JétwiﬁgcééwzgliwmmﬂmmﬁWMNMW
EL 145.72 (26)

WEIR
EL 147.47

ﬂhwwﬁéi§NMMWﬁMmeWwWwMWMMWWwM
EL 148.68

EL 148.08 (51)
EL 145.85 (26)

 EL 149.80 (51)
EL 149.13 (26)

WEIR
EL 141.00

EL 140.69 (51)
J\ EL 140.44 2&) Lo

2-30" FORCE -MARINS
FROM INFLUENT
PUMPING STATION

EL 141.40 (51)
(513 EL 141.25 (26)

 26) | g0

EL 135.82 (51)
EL 135.17 (2B)

CRETR
EL 135.00

EL 135.72 (51}
EL 134.63

TO FLOKW
BRASIN

160

160

160 e
2-36” FORCE MAINS

FROM FILTER EFFLUENT
PUMPING STRTION

;M”étwiéélébﬂw,wwwuwﬂﬂmw
TOW

EL 136.11 (51)
EL 135.22 (26)

NMELWIA§:66WYEI;WMWwaDW“
EL 142.75 (26)

JEL 143.76

TOKW
EL 142.38 (51)
EL 141.86 (26} EL 141.88
bl TOW
140 SRR N | é N

v I e 1 e sy &'

36 ” .
= 368" 55\‘\\1 .

EL A
VARIES —

Cr B 3

HEADWORKS RI INFLUENT GRIT CHAMBER PRIMARY WEST PROCESS RERACTORS WEST FINAL | FLOCCULATORS FILTERS FILTER EFFLUENT CHLORINATION/

PUMP STHATION CLARIFIERS NO.1 OR 4 CLARIFIERS NO.2 & 3 PUMP STARTION DECHLORINATION 10 LITILE
OR NO.4 & 5 AND POST AERATION RIVER

EL 142.22

EL 150.65
TOW TOM

EL 142.27 —
EL 145.85
TOW

EL 136.10
OVERFLONW TOW-Z

EL 140.88
TOW

54

FINE BAR
\\ A/—SCREENS

EL 136.7
10

TOW—\ 140

140

140

1]
ik
Ik

ikt E
\
I\

T0 HERD
OF PLANT

120

120

100 YEAR
FLOGD AT RIVER
EL 110.00

EL 134.41 (51)
EL 134.27 (26)

100

EL 140.84 (51)
WEIR
EL 141.0D EL 140.27 (263

36“ FORCEMAIN

}///*— — EL 140.39 (51)
EL 141.40 (51) EL 140.15 (26)

EL 141.25 (28)

KEIR
—EL 143.76 oo AL\ BL 38T
TOW

EL 143.00 (51)
EL 142.75 (26)

EL 142.38 (51|
S EL 141.66 (286)

180

EL 138.85 (51}
EL 138.83 ((26)

WEIR
EL 138.75 .

160 160 160 160

EL 138.53 (51)
EL 138.02 (263

EL 144.00
TOW

NOTES :

EL 143.75
TOW

1. WEIR EL GIVEN IS TO THE INVERT OF V-NOTCH

2. (28) REFERS TO AVERAGE DARILY PLANT FLOW OF 25 MGD AND
140 REGULAR PLANT FLOW OF 1 MGD.

3. (51) REFERS TO PERK HOURLY PLANT FLOW OF 50 MGD AND
REGULAR PLANT FLOW OF 1 MGD.

140 140 , 140

e R B A
\y }

38 "

38 ’e
== ISP 120

TOKW TOW

O»— B 144.0 144 .0
EAST PROCESS RERCTORS MOD DB EAST FINAL CLARIFIERS - ‘\ [
_N.2ORS ~~ ~~~~~~~~ NO.B.7.8. ORS | ?

100 100 100 100

AUXILLIARY
P U M P S T H T I 0 N 180 e et A 4 A A P R 3 £ Tt 18 B AR O A A 5 A AN 31 A L8N e NS L SRR B A 1B et AP e A RO AR AP S AT AR 8 A N 8 I 8 4 PN S S NN NS 180 v v
139.63 (51) (26) | 181,79 181.75 141.71 141.67 141.62 141.58 141.54 141.29 141.25 141.21, |
139.60 (26) (51) | 142.02 | 141.99 | 141.95 | 141.92 | 141.82 141.78 141.74 141.51 141.47 | 141.35

WEIR
L EL 139.50

K
K
1K
<]
K
K
<
K

141.35 (51}
141.23 (26}

WEIR
EL _140.75

140.02 (51
138.71 (2B6)

138.88 (26)

160 140.02 (51)

160

138.37 (51

142.02 (51) 135.84 (2B}

141.79 (26)

141.33
141.28
141.25
141.21

EL 144.00 (FC 123
TOW

AX AN RAN/RX AX AX RX/0X | OX/RX 0X O0X 1) 4 EFFLUENT
(CELL 1I(CELL 2)(CELL 3(CELL M(CELL SIKCELL B)(CELL 73(CELL 8)(CELL 9)CELL 10

140

307 123.25

2 INVERT

120 €EL 123

36" (FC12)
' B
NORTH PROCESS REARCTOR NORTH FINAL CLARIFIERS -

.. M.>5-8. OB . N1O Al ORMF
(SEE ENLARGEMENT)

P Yo NORTH PROCESS REACTOR ENLARGEMENT

NO SCALE

132.50
138.50
138.50
132,50
140.79
140.75
(WEIR)

100 100

160 160

SLIDE GATE
EL 143.25

EL 143.76
TOW

140 140

48" VRLVE

! W\ B

20 107 0 207 40
BYPASS e m—
T VERT: 17=20"

oo b HOR: NO SCALE

%‘E‘Qﬂll51'5?§

DEPARTMENT OF PUBLIC WORKS PO Magpr, | bes: kA | LAYOUT/OVERVIEW LITTLE PATUXENT WATER RECLAMATION PLANT|  SCALE

HOWARD COUNTY, MARYLAND BL K VEAT HLLP §€§? 4 X ADDITION NO. 6 RS
Gah‘heégg, héry;qnd C ST Y CIVIL BNR TREATMENT CAPACITY EXPANSION SHOWN
é£é§>%;1'7 SHEET
CAPITAL PROJECT S-6205 9or 161

527
7 | CHK: WLK
. A, ;/j / s Dy ey S0 HYDRAULIC PROFILE CONTRACT NO. 20-3752
A Loty | be Arresd i 74 b2

| -29-0 ! ; VoAt O ‘ |
CHIEF, BURERU OF UTILITIES DATE REG. PROF. ENGR. DATE egggana® DATE:6/23/00 | pare EVISIONS AND RECORD OF 1SSUE P P P ONARD COUNTY.. MARYLANG L9

58472-101-PLO-C-R0000247 06/12/2000 16:18:56 ACD



D58472
FD58472R

1 2 -3

LEGEND

SEE DRAWING L3 ENTITLED “LEGEND @ CONNECT NEW CURB TO EX CURB D-1] REMOVE CURB
AND DESIGNATIONS” FOR ADDITIONAL

LEGENDS @ INSTALL NEW PAVINC D-2] REMOVE PAVING
F FERMENTER

[D-3] REMOVE STORM DRAIN PIPE
FC  FINAL CLARIFIER (3) INSTALL NEW CURB AND APPURTENANCES
FEB FLOW EQUALIZATION BASIN (8) INSTALL NEW CONCRETE SIDEWALK D-4] REMOVE CONCRETE SLUDGE
PC PRIMARY CLARIFIER T}:\LL 5/ CONCRETE MOWING STRIP STORARGE
PR PROCESS REACTOR ® Ins REMOVE RETAINING WALL
PS  PRIMARY SUBSTATION (6) CONNECT NEW CONCRETE WALK TO EX WALK
TB—34 TEST BORING

10

CONSTRUCTION NOTES: , 2 S~ AN N —T

& / N 530990.14

REMOVE CONCRETE WALK
(7) NOT USED D-7] REMOVE TREE ~
PROPOSED STRUCTURE CONNECT NEW PAVING TO EX PAVING o
PROPOSED BITUMINOUS PAVING (8) INSTALL CURB CUT W/RIP-RAP W
"T7T7L] CONGRETE PAVING/SIDEWALK @O INSTALL NEW STORM DRAIN SYSTEM =
OR MOW STRIP T , ; ¥ —
Vo : | i
A 128 PROPOSED CONTOUR L IZRTION W i \ —
o8 LIMIT OF DISTURBANCE # 1 ' : W ,
3 4
o0 EXISTING CONTOUR — i \ \%\ e
il i
EXISTING PIPING 12” AND RBOVE H \ L\ RERE - O
i : Y 7 g : : 2
NEW 157 RCP PROPOSED PIPING 12” AND ABOVE ; \ W\ FLOW EQUALIZATION gy / ST S RAAEI. E/ Ci DR, SR S TS - 5\3121c §
EXISTING PIPING SMALLER THAN 12” {1 \ {\ BASIN # 2 (AYmMi\ s31102.85 /, I/ ‘ X ~ E 136508
{4 - ys \/ : ! :
PROPOSED PIPING SMALLER THAN 12 / \ N\ o \GBALJE 1364977.65 [y f 7
f AT EXISTING SPOT ELEVATION /] ‘ 4 : '
143.3 X PROPOSED SPOT ELEVATION N/ 7/ N 531229.27 /
>/ E 1365070.51
N 532000 SrAKEOUT COORDINATES /) N 531078.39 N
E 1365000 : i a e E 1364972.75
SF SILT FENCE s O . & %/
SSF SUPER SILT FENCE é/ e \\ h ‘r-...__“-:&;:;;;’;f 72\
——— e ™.
B RGIP {: 3 INLET PROTECTION & e | '
. N —— 23. ;o
N (O NEw STORM MANHOLE = o [ : 2 <A [ " | =——————CGRADING CONTINUES UNDERNEATH i
AND DESIGNATOR = ’ ' % . 7 CANTILEVERED WALKWAY (SEE
— & T Sk ' va ‘ STRUCTURAL DRAWINGS) . AREA UNDER e
:ﬁg gég?&éﬁ? i k ; : 5 ﬁ, WALKWAY SHALL BE FINISHED WITH P
: T * [ SO RN AR / 6“ #7 STONE OVER FILTER FABRIC. ,
(S NEW SEWER MANHOLE e : 136 ' S
O AND DESIGNATOR L
H ((2\\1 e ti k/‘ ] ; :’